



The
Govmark
Organization, Inc.

96D Allen Blvd.,
Farmingdale NY 11735
TEL: (631) 293-8944
FAX: (631) 293-8956

Page 2

Received: 10/05/2001	Completed: 10/15/2001	Letter: W	her	P.O.#: T8006109	Test Report #:	2-37201-0-
----------------------	-----------------------	-----------	-----	-----------------	----------------	------------

Client's Identification

Thermoveil

Tested For: **Joel Berman**

Mecho Shade Systems, Inc.
42-03 35th Street
Long Island, NY 11101

Key Test: NFPA 701-99 TM#1

125

Tel: 1-(718)-729-2020
Fax: 1-(718)-752-9507

CONVERSION FACTOR:

$$\text{g/m}^2 \div 28.35 \times .835 = \text{oz/yd}^2$$

NOTE:

1. All specimens prepared in the length direction.
2. See addendum for individual specimen weights.

REMARKS:

None.

CERTIFICATION:

I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by NFPA 701 1999 Edition Test #1.

AUTHORIZED SIGNATURE

THE GOVMARK ORGANIZATION, INC.

jd

** Note (April 2000):

The NFPA 701 - 1999 Edition supersedes the NFPA 701 - 1996 Edition.

The step-by-step test implementation and test failure criteria are the same for both the 1996 Edition and the 1999 Edition.

Therefore, it is assumed that this 1999 Edition test report will also satisfy any building code which cites the 1996 Edition.